———
S ———
e

aco

Replacement Parts List

KV 3013, 4013

SUPERSEDES: JANUARY 31, 2004 EFFECTIVE: NOVEMBER 1, 2009

WHEN SELECTING AND ORDERING PARTS, ALWAYS REFER TO SERIAL NUMBER ON NAMEPLATE

KV/VI
FLANGE SIZE
NOMINAL IMP. DIA.

00 0000

=

HYDRAULIC DESIGN
SEAL DESIGN

000 0 O0OO0OO0COO

MOTOR INDEX CODE

MECHANICAL DESIGN & STD. OPTIONS

MOTOR FRAME

MATERIAL OF CONSTRUCTION

@ T @ OO ©
I J
@ T
H | S j
s + b o+ = = +-—--
(18)
M| No. 3013 3013 4013 4013
NO. | REQ. DESCRIPTION FRAME FRAME FRAME FRAME
. HJ OR K LM OR N HJ OR K LM OR N
1 1 IMPELLER (CI) 953—1120RP 953-1121RP 953-1136RP 953-1137RP
1 1 IMPELLER (BR7) 953-1122RP 953-1123RP 953-1138RP 953-1139RP
2 1 CASING {125#)(W/WR QPT) | 953-1126RP 9h3—1126RP 953-1142RP 953—1142RP
2 1 | CASING (250#)(W/WR QPT) | 953—1127RP 953-1127RP 953-1143RP 953—1143RP
2 1 |CASING (125#)(NO WR STD)| 953-1469RP 953- 1469RP 953-1475RP 953-1475RP
2 1 |[CASING (250#)(NO WR STD)| 953-1471RP 953-1471RP 953—-1471RP 953-1477RP
3 [I(W/R)| WEAR RING (BRZ) (OPT) LE5689-12RP LE5689—12RP 953—1145RP 053—1145RP
5 1 DOWDY WASHER 951-2578RP 951-2579RP 951-2578RP 951-2579RP
6 1 IMPELLER BOLT 3/BNCx17L6 1/INCx1-1/2LG J/BNCx17LG [ /INCx!-1/2LG
/ 1 IMPELLER KEY 3/M6x3/16x1-1/816 | 1 /4x1/4x2LG | 3/16x3/16x1-1/8LG | 1/4x1/4x2L6
8 1 IMPELLER WASHER 953-828RP 953-829RP §53-828RP 953-829RP
9 1 GASKET (CASING) 053-1011RP 953-1011RP 953-1Q11RP 953-1011RP
14 | 16 CASING BOLT 5/8NCx1—1/2LG [5/8NCx1-1/2LG | 5/8NCx1-1/2LG [ 5/BNCx1-1/2LG
18 1 5 PIPE PLUG 1/4 NPT 1/4 NPT 1/4 NPT 1/4 NPT
26 | 16 CASING WASHER 5/8" 5/8" 5/8" 5/8
ol 29 1 IMPELLER GASKET 953-830RP 953-759RP 953-830RP 953-759RP
=1 70 1 SUPPORT STAND (OPTIONAL) 953-3973RP 953-3973RP 953-4067RP 953-4067RP
7 4 WASHER 5/8" 5/8" 5/8" 5/8"
o 72 4 LOCK WASHER 5/8" 5/8" 5/8" 5/8"
Zl 73 4 BOLT 5/8"NC x 1 3/4"LG | 5/8"NC x 1 3/4"LG | 5/8"NC x 1 3/4"LG | 5/8"NC x 1 3/4"LG




AW-626 REV A

ew] o N MOTOR FRAME MODEL NO
NO. | REC. H OR J K L M OR N

K COVER 953-1133RP | 953-1134RP | 953-912RP | 953-916RP 3013

4| COVER | -—-—-—— 953-1135RP | 953-1146RP | 953—1147RP 4013

4 |1 COVER | ————- 953-1175RP | 953-914RP | 953-918RP 6013
K COVER | -———- | ————- 953-915RP | 953-919RP 8013

9 | 1 GASKET (CASING) SEE PAGE 1 | SEF PAGE 1 | SEF PAGE 1 | SFE PAGE 1

20 | 4 MOTOR BOLT 3/BNCx1"LG | 1/2NCxT=1/4LG | 1/NCx1-1/21C | 5/BNCXT-1/4G | AL ABOVE
27 | 4 MOTOR WASHER 3/8 1/2 1/2 5/8

35 | 1 TUBE KIT 953-1547RP | 953-1547RP | 953-1547RP | 953-1547RP




AW-640 REV B

2508, 2510 2508, 2510 2508, 2510 2508, 2510
1506, 20086, 1506, 2006,
3006 3006
1507, 2007, | 2007, 1507, 2007, | 2007,
3007, 4007, | 3007, 4007, | 3007, 4007 3007, 4007,
4075, 5007 4075, 5007 4075, 5007 4075, 5007
A075 507AH 5075 5075
1509, 2009, | 1509, 2009, | 1509, 2009, | 1509, 2009,
3000, 4009, | 3009, 4009, | 3009, 4009, | 3009, 4009,
5095, 6095 5095, 6095 5095, 6095 5095, 6095
6009 6009 6009 6009
2011, 3011, | 2011, 3011, | 2011, 3011, | 2011, 3011,
4011, 6011, | 4011, 6011, | 4011, 6011 4011, 6011,
8011 8011
3013, 4013, | 3013, 4013, | 3013, 4013, | 3013, 4013,
6013 6013, 8013 6013 6013, 8013
men | o, MOTOR FRAME MOTOR FRAME
No. | REQ DESCRIPTION H JORK | LMNORR H, JORK | LMNORR
' ' MECHANICAL DES, A OR C (125#]MECHANICAL DES, B OR D (250f
9 1 GASKET (CASING) SEE PAGE 1 SEE PAGE 1 | SEE PAGE f SEE PAGE 1
10 | 1 SLEEVE (SS) 953-1118RP_| 953—1170RP | 953—1892RP | 953-1891RP
10 | 1 SLEEVE (BR?7) 953-1119RP | 953—1171RP_| 953—-1861RP | 953-1BB7RP
11 1 SEAL (TYPE B) 951-3157RP | 951-3158RP | 951-3766RP | 951-5158RP
1] SEAL (TYPE D) 951-3159RP | 951-3160RP | 951-3781RP | 951-5159RP
11| 1 SEAL (TYPE E) 951-3161RP | 951-3162RP | 951-3782RP | 951-5160RP
12 [ 1 SLEEVE GASKET 953-830RP | 951-3042RP | 953-830RP | 951-3042RP
22 | 1 DEFLECTOR 900-044RP | 951-3065RP | 900-044RP | 951-3065RP
40 | 1 | SEAL KIT (TYPE B) SS | 953-1549-1RP | 953-1549-4RP | 953-1549-7RP | 953-1549-10RP
40 | 1 |SEAL KIT (TYPE B) BRZ | 953-1549-1BRP | 953-1549-4BRP | 953-1549-7BRP |953-1549-[0BRP
40 | 1 | SEAL KIT (TYPE D) SS | 953-1549-2RP | 953-1549-5RP | 953-1549-8RP | 953-1549-[1RP
40 | 1 [SEAL KIT (TYPE D) BRZ | 953-1549-2BRP |953-1549-58RP |953-1549-8BRP |953-1549—11BRP
40 | 1 | SEAL KIT (TYPE E) SS 953-1549-3RP | 953-1549-6RP | 953-1549-9RP |953-1549—17RP
40 | 1 [SEAL KIT {TYPE E) BRZ |953-1549-3BRP |953-1549-68RP |953-1549-9BRP |953-1549—12BRP




Do it Once. Do it Right.®

TACO, INC., 1160 Cranston Street, Cranston, Rl 02920 Telephone: (401) 942-8000 FAX: (401) 942-2360. Copyright 2009
TACO (Canada), Ltd., 8450 Lawson Road, Unit #3, Milton, Ontario L9T 0J8. Telephone: 905/564-9422. FAX: 905/564-9436. TACO. Inc.

Visit our web site at: http://www.taco-hvac.com




